RC 125, blue 2024 <2024><EU><F5003X2>
MASK, FENDERS

Pos Part Number Description Additional Text Quantity
1 94508108000 Windshield 1.00
2 J650003503000 Rubber grommet 35x29.6 2.00
3 94514011000 Structure faring right 1.00
4 94514010000 Structure faring left 1.00
5 J650002201400 GROMMET 4.00
6 93014017000 Rubber bushing 4.00
7 93014018100 Collar head lamp holder MTG 4.00

69316



8 93006039000 Flat-head screw M6 10.00
9 94508047010 Angle for bracket, side fairin 2.00
11 94514013000C1 Fairing structure JY181386 tex 1.00
12 J005050123 FLAT HEAD SCREW M5X12 PH 2.00
13 94514013010 Cover, mask support 1.00
14 J912060183 hexagon socket screw M6X18 2.00
16 J900000801901 SCREW BUTTON HEAD M8X1.25 4.00
17 94514013030 Edge protection, mask support, 1.00
18 90113055010 sleeve for hose clamp 4.00
19 94514013040 BEADING RH 1.00
20 94514011010 Damper, windshield, right 1.00
21 94514010010 Damper, windshield, left 1.00
22 94512041033 Mirror, right, preass. 1.00
23 94512040033 Mirror, left, preass. 1.00
24 J690002400100 WASHER PLAIN 2.00
25 94508019000 TRAY UNDER 1.00
26 94508019001 Fuel tank rubber 2.00
27 94508019010 Cover rear fairing, bottom 1.00
28 94508030000 Edge protection 2.00
29 J650002001400 Rubber grommet 1.00
30 90808043000 SPECIAL SCREW M6X1X16 2.00
31 J800000600701 Collar bushing 6.2x6.5 1.00
32 94508010000HC Fender front part 1.00
33 93009059000 Washer nylon 4.00
34 J031050161 Panhead screw with shoulder 4.00
38 93008040000 Screw M6X1X13 2.00
39 94508015010 License plate holder support, 1.00
40 94508015030 License plate holder support 1.00
41 J340001201100 Metallic quick lock 4.00
42 90514045000 REFLECTOR 1.00
43 J025060202 Bolt-Flange-Kad ST-A DIA-06 L- 4.00
44 94508015020 License plate holder, bottom p 1.00
45 93008040000 Screw M6X1X13 4.00
46 93008020060 Screw M6X1X9 1.00
48 93014098000 screw truss-M6X1XL 16Xblack 4.00
49 90808016000 REAR FENDER EXT. 1.00
50 90514044000 REFLECTOR MOUNTING 1.00
51 93008015010 Protection rubber 1.00
52 J690000600100 WASHER PLAIN SMALL-6.5X11.5XT0 2.00
53 93008036000 Hexagon nut M6 2.00
55 J06923050053 Hex collar nut, M5 1.00
56 90102031010 HEX NUT M5 AF8 2.00
57 J910000600504 Nut - Clip M6 1.00
58 93008015060 grommet 1.00
59 90103097000 clip nut 2.00
60 94508019002 DAMPER 1.00




